
Installation Instructions & Warranty Information
D200 ~ Buick 68-72 Skylark, Gran Sport, Wagon, 73-76 Century, 

Regal, Wagons. Oldsmobile 1975 Omega
Pontiac 1975 Ventura, Phoenix, 1974 GTO 

(with factory installed Buick 350)
Long Tube Headers

REV. 6 5-9-22 DSL





Illustration  A

Installation
1.	 Disconnect the negative battery cable from the battery.
2.	 If a car lift is not available, raise the vehicle 2 feet or higher and support it with adequate safety 	
	 stands.  Make sure the vehicle is on a flat solid surface and is stable.
3.	 Apply penetrating oil to all nuts and bolts to be removed.
4.	 Remove the stock exhaust manifold, heat shield, head pipe, Air cleaner heat stove and hose, 		
	 dipstick and dipstick tube.
5.	 Clean the head surface of any carbon deposits or other foreign material.
6.	 On 1976 models remove the chassis support rods and starter.
7.	 Starting from below, work the Driver side header up through the chassis into position. 
8.	 With gasket in place, start all header bolts with washers (most restricted first). Tighten all bolts 		
	 evenly.
9.	 Starting from below, work Passenger side header up through the chassis into position.
10.	 With gasket in place, start all header bolts with washers (most restricted first). Tighten all bolts 		
	 evenly. Use the ¾” long header bolts in the top two center holes.
11.	 Replace the Dipstick tube. 2-piece tubes (except ‘76) will need to be modified, bend tab until it 		
	 will mount to header bolt.
12.	 Starter heat shield will need to be modified as necessary to fit around headers or eliminated.
13.	 Replace Chassis support rods, they may need to be bent to clear. See Illustration A.
14.	 Reinstall air cleaner heat stove and hose.
15.	 1975 Pontiac Ventura may need the shift linkage slightly bent to clear header collector.
16.	 Reroute trans cooler lines so they go under the starter.
17.	 Install the supplied reducers and connect to the exhaust system.
18.	 Connect the negative battery cable.



Parts List
1	 Left side header				    1	 Right side header
2	 Header gasket				    2	 Reducer gasket
12  Bolt, header, flanged, 3/8”-16 x 1”	 2	 Bolt, header, flanged, 3/8” -16 x ¾”
20  Lock-washer, 3/8”	 	 	 	 6	 Hex head cap screw, 3/8”-16 x 1-1/4”
6	 Nut, hex, 3/8”-16


